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aximum difference of helght of front edge of the thread from surface (m )
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Date of test : 15 to ugust 20620

e

QN

i ; 2
Nominal dimensions of concrete block (mm) \\\ 100 x 200 x 250 \\ l

-
Date of concrete block casted ( ] 15/08/202
Agz of concrete blockt at test (days) \ “- ) IA N
4
\ Appl%he l*d of 5 kN and sustain for 1 nk l J Step resxstN
v / Requirement tep shall resist avforee of 5k

Remark(s) :

2. Test results of sample comply with the requi (erfact of meas).ren ent uncertainty has not

been taken into account).

Checked by : Mang

End of

RY %u%%%glg’tzng%’dd I%/m%']q"um]‘i 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
HHH S L EHEI0IEH E P 14% - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
etk B & % A #7 29A 3£ - 29A, On Chuen Street, Fanling, Hong Kong.
597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk




S.S. Step lron ( Loading Test )
5B F O H R A A

CASTC 0 CASTCO TESTING CENTRE LIMITED

Test Report
ound Man Entry Chambers - Vertical Lo
S EN 13101 : 2002 Annex B)

Date of issue : 31 August 2020

Page 1 of 1 page(s) : NW0200810-002

)

Details as supplied by customer 4
Customer : Cheung Hing Foundry (HK) Limited tomer's ref. no. : - -
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Brand name :

Q
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Sample description : St
h\_j Date of test : 15 Aygust 20

Manufacturer : Cheung Hin
4 )
N :

/

Apply load (kN) \ \ Deflection (mm) \ \ !
05 / \ \/ 0.47
1.0 0.92
A (A~
o L. / 1. \ V
Initial lo.
Hold for 1 minute & remove N rmanent deflection (uﬁ : m V
o~
Pr ét cravki \ \ No \ \
Alplytoal (570 ) AN /J
2 \
Ultimate load
Permanent deflection (mm) : 0.65
f\ No
P
Compliance :-

der load shall not exceed 5Smm.
of Ultimate load.

1. Step shall support of both initial and ul
2. After removal of the load, the permanent

Remark(s) :

1. Test results relate onl

2. Test results of sample coix
been taken into account).

the requirement of BS , se ¢ (effect of measurement uncertainty has not
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